
- 1 - 
 

 
Staff Report 
 
 
TO:  Board of Directors 
 
FROM: Chip Close, Water Operations Manager 
  
DATE: February 23, 2022 
  
SUBJECT:    2021 Yuba/Bear River Watershed Sanitary Survey Update 
 

WATER OPERATIONS 
 
RECOMMENDATION: 
Receive a presentation from Bonny Starr of Starr Consulting Services detailing the 
2021 Yuba/Bear River Watershed Sanitary Survey Update, and receive and file. 
 
BACKGROUND:  
The Interim Enhanced Surface Water Treatment Rule requires NID to conduct a 
Watershed Sanitary Survey (WSS) on an ongoing and regular basis (every 5 
years). As stated in the EPA State Joint Guidance on Sanitary Surveys, the 
primary purpose of a sanitary survey is: “to evaluate and document the capabilities 
[...]
1/

20
18

9/
1/

20
18

11
/1

/2
01

8
1/

1/
20

19
3/

1/
20

19

5/
1/

20
19

7/
1/

20
19

9/
1/

20
19

11
/1

/2
01

9
1/

1/
20

20

3/
1/

20
20

5/
1/

20
20

7/
1/

20
20

9/
1/

20
20

11
/1

/2
02

0

Ca
na

l D
iv

er
si

on
, a

cr
e-

fe
et

Drum Canal South Yuba Canal YB-31



SECTION	2	–	THE	WATERSHED	AND	WATER	SUPPLY	SYSTEMS	

YUBA/BEAR	RIVER	WATERSHED	SANITARY	SURVEY	 Page	2‐7	
2021	UPDATE	

Figure	2‐6.	Annual	Canal	Diversions	in	the	Watershed,	2016	–	2020	

 
 
THE	WATER	SUPPLY	SYSTEMS	
 
In the upper watershed above Spaulding Reservoir, water is collected from the Middle Fork 
of the Yuba River at Milton Reservoir and then conveyed down to Bowman Reservoir in the 
Milton-Bowman Tunnel.  Bowman Reservoir also receives water from Canyon and Jackson 
creeks, water is then diverted and conveyed to Spaulding Reservoir in the Bowman-
Spaulding Conduit.  Along the way, water from Texas and Fall creeks is also collected.  
Spaulding Reservoir also receives water from Fordyce Creek and the South Yuba River.   
Below Spaulding Reservoir water is also received from Lake Valley Reservoir via the Lake 
Valley Canal. 
 
The water from Spaulding Reservoir and Lake Valley Reservoir is channeled into the South 
Yuba Canal for NID’s water treatment plants and into the Drum Canal for PCWA and NID’s 
water treatment plants.  Provided below is a description of the typical water supply systems 
for the participating water agencies below Spaulding Reservoir.  These have been organized 
into five groups of similar water supply.  It should be noted that these are typical operations 
and that most water treatment plants have alternative supplies that can be used during 
emergencies or outages. 
 
It should be noted that all the natural waterbodies in California are designated by the Central 
Valley Regional Water Quality Control Board (Regional Board) with specific beneficial uses 
in the Basin Plan.  When evaluating a potential discharge permit, only water quality 
objectives associated with designated beneficial uses are protected.  A review of Table 2-1 in 
the Basin Plan for the Sacramento River Basin indicates that the Municipal and Domestic 
Supply (MUN) beneficial use is designated as existing for the Yuba River headwaters to 
Englebright Dam and the entirety of the Bear River.  The Yuba River below Englebright Dam 

0

50000

100000

150000

200000

250000

300000

350000

400000

450000

2016 2017 2018 2019 2020

Ca
na

l D
iv

er
si

on
, a

cr
e-

fe
et

Drum Canal South Yuba Canal YB-31



SECTION	2	–	THE	WATERSHED	AND	WATER	SUPPLY	SYSTEMS	

YUBA/BEAR	RIVER	WATERSHED	SANITARY	SURVEY	 Page	2‐8	
2021	UPDATE	

is not specifically designated as existing MUN use, which is where Deer Creek, and thus 
Squirrel Creek, discharge into.  When smaller waterbodies are not specifically listed in the 
designation table, it can be unclear how to apply beneficial uses.  Sometimes MUN is 
automatically applied and sometimes it is only applied if it is tributary to a MUN designated 
source.  Since Deer Creek, and thus Squirrel Creek, enter the Yuba River just below 
Englebright Dam it is unclear from Table 2-1 how these smaller watercourses would 
consistently be designated.   
 
Banner	Cascade	Pipeline	System	
 
The South Yuba Canal feeds Deer Creek 300 feet above the Cascade Canal diversion, which 
then provides water supply to the Elizabeth George Water Treatment Plant (WTP) and Loma 
Rica WTP.   It should be noted that the Cascade Shores WTP ceased operating during the 
study period and has been removed from this 2021 Update.  Both of these WTPs are owned 
and operated by NID.  The Banner Cascade Pipeline was completed during the previous 
watershed sanitary survey period and replaced the Cascade Canal as the main conveyance 
from the Deer Creek diversion to the Loma Rica Reservoir to protect source water quality.  
Both of the downstream WTPs have the ability to take water directly from this pipeline now. 
 
Deer	Creek	System	
 
Deer Creek then passes through Scotts Flat Reservoir and Nevada City.  Water is diverted 
from Deer Creek into the Newtown Canal (upstream of the Nevada City Wastewater 
Treatment Plant) to feed the Lake Wildwood WTP.   Further downstream, water is diverted 
from Deer Creek into the Tunnel Canal down to Squirrel Creek, then to China Union Canal.  
This then feeds the Meade Canal to the Smartville WTP.  Water can be sent to the Union 
Reservoir for later use via the Union Canal.   Both of these WTPs are owned and operated by 
NID. 
 
Upper	Boardman	Canal	System	
 
The Drum Canal feeds the Drum Forebay which then spills into the upper portion of Canyon 
Creek and into the Towle Canal, which then feeds the Alta Forebay.  The Alta WTP uses the 
Alta Forebay for water supply.  The Alta Forebay also feeds Lake Alta and Cedar Creek Canal, 
which is the water supply for the Monte Vista WTP.  Lake Alta can also be filled seasonally 
during winter months from Canyon Creek via Pulp Mill Canal.  The Cedar Creek Canal later 
feeds the Boardman Canal.  The Boardman Canal is the water supply for the Colfax and 
Applegate WTPs.   All of these WTPs are owned and operated by PCWA. 
 
Bear	River	Canal	and	Lower	Boardman	Canal	Systems	
 
Water is diverted from Rollins Lake on the Bear River into the Bear River Canal.  Water from 
the Bear River Canal is used three ways; diverted into the Lower Boardman Canal via the 
Ragsdale Random in Applegate, diverted upstream of the Halsey Forebay to the Bowman 
Canal to feed the Bowman WTP, and sent to the Halsey Afterbay, via the Halsey Forebay.   
 



SECTION	2	–	THE	WATERSHED	AND	WATER	SUPPLY	SYSTEMS	

YUBA/BEAR	RIVER	WATERSHED	SANITARY	SURVEY	 Page	2‐9	
2021	UPDATE	

The Boardman Canal enters Lake Theodore and becomes the Lower Boardman Canal and is 
used to feed the Auburn WTP.  This can also be used as an alternate feed for the Foothill WTP, 
including flows from the Boardman-Fiddler Green Diversion.   
 
At the Halsey Afterbay water is collected from Halsey Forebay, Upper Dry Creek, Lake Arthur, 
and possibly seasonal overflows from the Lower Boardman Canal system (including the 
Ragsdale Random and Lake Theodore).  Water passes from the Halsey Afterbay into Wise 
Canal, which transports water to Rock Creek Reservoir.  The North Auburn WTP is fed 
directly from Rock Creek Reservoir.  The Wise Canal leaves the Rock Creek Reservoir, passes 
through the Wise Forebay, and into the South Canal.  The South Canal is the water supply for 
the Foothill WTP (which can also get water from the Lower Boardman Canal and the 
American River Pump Station).  The South Canal also feeds the Dutch Ravine Canal, which 
feeds the Caperton Canal (portions of this canal are currently being encased through 
Bickford Ranch), which feeds Caperton Reservoir (which was encased in pipe by PCWA this 
year) and Whitney Reservoir, the water supply for Sunset WTP.  The North Auburn WTP is 
owned and operated by NID, while the other WTPs are owned and operated by PCWA. 
 
Bear	River	System	
 
Water released from Rollins Lake into the Bear River then enters Combie Lake.  Water is 
diverted from Combie Lake into the Magnolia III Canal, via the Combie Phase I Canal and 
Magnolia Reservoir, to supply the Lake of the Pines WTP.  Lake of the Pines WTP is owned 
and operated by NID.  Much of the Magnolia III Canal has been enclosed in a pipeline to 
protect source water quality. 
 
THE	WATER	TREATMENT	FACILITIES	
 
Placer	County	Water	Agency	
 
PCWA owns and operates eight WTPs that utilize Yuba/Bear River water supply.  These are 
presented below.  Two of the WTPs, Bowman and Foothill, have two parallel treatment trains 
with different processes.  The Alta, Monte Vista, Colfax, and Applegate WTPs provide water 
to individual distribution systems, which are separate public water systems.  The Bowman 
and Auburn WTPs both feed water into the Auburn/Bowman distribution system, which is 
one combined public water system.  The Foothill and Sunset WTP both feed water into the 
Foothill distribution system, which is one combined public water system.   
 
Alta	Water	Treatment	Plant	
 
The Alta WTP is located along Interstate 80 in Placer County about 30 miles northeast of 
Auburn, off the Alta Forebay.  Alta has been classified as a direct filtration plant by the 
California Division of Drinking Water (DDW), and consists of pre-chlorination, adsorption 
clarification, pressure filtration, and post chlorination.  The plant design flow is 356 gallons 
per minute (gpm), with average flows at 217 gpm.  During the study period an upgrade 
project was completed that established new intake pumps at the PG&E raw water structure, 
installed a new intake strainer at the plant, and installed a new emergency generator. 



SECTION	2	–	THE	WATERSHED	AND	WATER	SUPPLY	SYSTEMS	

YUBA/BEAR	RIVER	WATERSHED	SANITARY	SURVEY	 Page	2‐10	
2021	UPDATE	

Monte	Vista	Water	Treatment	Plant	
 
The Monte Vista WTP is located off the Cedar Creek Canal approximately 2.4 miles 
downstream from Lake Alta. Monte Vista has been classified as a direct filtration plant by 
DDW, and consists of pre-chlorination, adsorption clarification, pressure filtration, and post 
chlorination.  The plant design flow is 85 gpm, with average flows at 35 to 40 gpm.  During 
the study period no facility improvements were made. 
 
Colfax	Water	Treatment	Plant	
 
The Colfax WTP is located in Colfax off the Boardman Canal approximately 14.2 miles 
downstream from Lake Alta. Colfax is a conventional water treatment plant, and consists of 
pre-chlorination, coagulation/flocculation, sedimentation, pressure filtration, and post-
chlorination.  The plant design flow is 1.244 million gallons per day (mgd), with average 
flows at 0.57 mgd.  During the study period no facility improvements were made. 
 
Applegate	Water	Treatment	Plant	
 
The Applegate WTP is located in Applegate off the Boardman Canal downstream of Pine 
Crest Road. Applegate is a microfiltration membrane plant, with no pretreatment and only 
post-chlorination.  The plant design flow is 50 gpm, with average flows at 7 gpm.  During the 
study period the plant was converted to a hydrated lime feed system, with a mixer added to 
the tank, after a corrosion study was completed. 
 
Bowman	Water	Treatment	Plant	
 
The Bowman WTP is located along Interstate 80 on the east side of Auburn, off the Bowman 
Canal.  Water is diverted from the Bear River Canal into an inverted siphon to Bowman Canal 
and passes through a PG&E staging area, above Halsey Forebay.    The Bowman WTP has two 
separate treatment trains.  The Bowman WTP is a conventional water treatment plant, 
consisting of pre-chlorination, coagulation/flocculation, sedimentation, gravity filtration, 
and post-chlorination.  The plant design flow is 5.0 mgd, with average flows at 3.6 mgd.  The 
Bowman Package WTP has been designated as a conventional filtration plant by DDW, and 
consists of a CPC Microfloc package unit (adsorption clarification and gravity filtration) 
followed by post-chlorination.  The plant design flow is 2.0 mgd and the average flow is 2.0 
mgd.  The Bowman Package WTP typically operates from April through October.  During the 
study period the filters were rebuilt and filled with tri-media instead of dual media.  In 
addition, a new trough system was installed allowing air scour to occur simultaneously with 
backwash resulting in faster and more thorough backwashing. 
 
Auburn	Water	Treatment	Plant	
 
The Auburn WTP is located along Interstate 80 in Auburn, off the Lower Boardman Canal 
whose source of supply is a combination of Upper Boardman Canal, Bear River Canal/Rollins 
Lake, and local runoff from Ragsdale Random and Lake Theodore.  The Auburn WTP consists 
of pre-screening, pre-chlorination, Actiflo pretreatment, gravity filtration, post-chlorination, 



SECTION	2	–	THE	WATERSHED	AND	WATER	SUPPLY	SYSTEMS	

YUBA/BEAR	RIVER	WATERSHED	SANITARY	SURVEY	 Page	2‐11	
2021	UPDATE	

and a centrifuge for sludge thickening.  The plant design flow is 8.0 mgd, with average flows 
at 2.16 mgd. The plant typically operates from April through October.  During the study 
period no facility improvements were made. 
 
Foothill	1	Water	Treatment	Plant	
 
The raw water intake location for the Foothill 1 WTP is located off PG&E’s South Canal.  The 
plant can also be fed from the Lower Boardman Canal at station 903+00, or off the American 
River during South Canal maintenance.  Foothill 1 WTP is a ballasted clarification water 
treatment plant.  The plant design flow is 42 mgd, with average flows at about 25.9 mgd.  The 
plant includes trash rack, grit removal, fine screening, Actiflo pretreatment, high rate 
filtration, post-chlorination, and a solids management system.  During the study period no 
facility improvements were made.  A new raw water pipeline from Ophir Road is currently 
being installed and is scheduled to be complete in October 2021. The raw water will be either 
the Yuba/Bear River or American River, and will provide PCWA with a secondary supply 
channel from the Ophir Road Pump Station. 
 
Foothill	2	Water	Treatment	Plant	
 
The Foothill 2 WTP is located in Newcastle off PG&E’s South Canal.  The plant can also be fed 
from the Lower Boardman Canal at station 903+00, or off the American River during South 
Canal maintenance.  Foothill 2 is a conventional water treatment plant, consisting of pre-
chlorination, coagulation/flocculation, sedimentation, gravity filtration, and post-
chlorination.  It is also permitted to run in direct filtration mode.  The plant design flow is 
15.0 mgd as a conventional filtration plant and 18.26 mgd as a direct filtration plant, with 
average flows at 15.1 mgd.  During the study period no facility improvements were made.  A 
new raw water pipeline from Ophir Road is currently being installed and is scheduled to be 
complete in October 2021. The raw water will be either the Yuba/Bear River or American 
River, and will provide PCWA with a secondary supply channel from the Ophir Road Pump 
Station. 
 
Sunset	Water	Treatment	Plant	
 
The Sunset WTP is located in Rocklin and takes water from the Whitney Reservoir. The 
source of supply is the Caperton Canal. Sunset is a conventional water treatment plant, 
consisting of pre-chlorination, coagulation/flocculation, sedimentation, gravity filtration, 
and post-chlorination.  The plant design flow is 8.0 mgd, with average flows at 4.32 mgd.  
During the study period no facility improvements were made, however the Whitney 
Reservoir was fully encased.  In addition, portions of the Caperton Canal through Bickford 
Ranch are planned to be encased in 2021. 
 
Nevada	Irrigation	District	
 
NID owns and operates six WTPs that utilize Yuba/Bear River water supply.  These are 
presented below.  Each provides water to a distinct distribution system and is a separate 
public water system. 



SECTION	2	–	THE	WATERSHED	AND	WATER	SUPPLY	SYSTEMS	

YUBA/BEAR	RIVER	WATERSHED	SANITARY	SURVEY	 Page	2‐12	
2021	UPDATE	

Cascade	Shores	Water	Treatment	Plant	
 
The Cascade Shores WTP was located adjacent to Scotts Flat Reservoir and used water 
diverted off of Deer Creek via the Banner Cascade Pipeline. Cascade Shores WTP was closed 
in 2017 with supply now provided via the Elizabeth George WTP.  This plant was not 
included in this 2021 Update for evaluation. 
 
Elizabeth	George	Water	Treatment	Plant	
 
The Elizabeth George WTP is located in Nevada City, 2,000 feet east of Banner Reservoir.  The 
source of supply includes the Banner Cascade Pipeline or the Loma Rica Reservoir.  The 
Elizabeth George WTP is a conventional filtration plant and has a capacity of 18 mgd, with 
an average flow of 4 mgd.  The facility includes pre-chlorination, sedimentation basins, dual 
media gravity filters, a filter backwash wastewater handling system, post-chlorination, and 
upgraded solids handling.  The primary disinfectant is sodium hypochlorite.  During the 
study period (January 2018) the plant corrosion control was modified to feed 25 percent 
liquid sodium hydroxide (caustic) instead of calcium hydroxide (lime).   
 
Loma	Rica	Water	Treatment	Plant	
 
The Loma Rica WTP is located in Grass Valley and diverts water from Loma Rica Reservoir, 
which is the terminus of the Cascade Pipeline and Canal, at mile marker 19.01.  Loma Rica 
WTP is a conventional water treatment plant, consisting of pre-chlorination, 
coagulation/flocculation, sedimentation, pressure filtration, and post-chlorination.  The 
plant design flow is 8.3 mgd, with average flows at 3 mgd.  During the study period (June 
2017) the plant corrosion control was modified to feed 25 percent liquid sodium hydroxide 
(caustic) instead of calcium hydroxide (lime).  In addition, an intertie project with the Lake 
of the Pines system, via Brewer Road water line, was completed to allow full flow to that 
system during fall and winter flows. 
 
Lake	of	the	Pines	Water	Treatment	Plant	
 
The Lake of the Pines WTP is located south of Grass Valley on the Magnolia III Canal.  The 
source of supply is pumped from Lake Combie.  Lake of the Pines WTP is a conventional 
water treatment plant, consisting of pre-chlorination, upflow clarification, gravity filtration, 
and post-chlorination.  The plant design flow is 5 mgd, with average flows at 1.3 mgd.  During 
the study period (January 2020) the plant corrosion control was modified to feed 25 percent 
liquid sodium hydroxide (caustic) instead of calcium hydroxide (lime).  In addition, sections 
of the Magnolia III Canal were encased. 
 
Lake	Wildwood	Water	Treatment	Plant	
 
The Lake Wildwood WTP is located in Penn Valley on the Newtown Canal, whose source of 
supply is Deer Creek.  Lake Wildwood WTP is a conventional water treatment plant, 
consisting of pre-chlorination, coagulation, upflow clarification, gravity filtration, and post-
chlorination.  The primary disinfectant is sodium hypochlorite.  The plant design flow is 4 



SECTION	2	–	THE	WATERSHED	AND	WATER	SUPPLY	SYSTEMS	

YUBA/BEAR	RIVER	WATERSHED	SANITARY	SURVEY	 Page	2‐13	
2021	UPDATE	

mgd, with average flows at 1.5 mgd.  During the study period (January 2017) the plant 
corrosion control was modified to feed 25 percent liquid sodium hydroxide (caustic) instead 
of calcium hydroxide (lime).  In addition, a portion of the Newtown Canal was encased. 
 
North	Auburn	Water	Treatment	Plant	
 
The North Auburn WTP is located in North Auburn on the Combie Ophir Canal, or Rock Creek 
Reservoir.  North Auburn WTP is a conventional water treatment plant, consisting of pre-
chlorination, coagulation, upflow clarification, gravity filtration, and post-chlorination.  The 
plant design flow is 6 mgd, with average flows at 2.5 mgd.  During the study period (July 
2016) the plant corrosion control was modified to feed 25 percent liquid sodium hydroxide 
(caustic) instead of calcium hydroxide (lime).  Tank mixers and vents were also added to 
storage reservoirs to reduce disinfection by-product formation. 
 
Smartville	Water	Treatment	Plant	
 
The Smartville WTP is located in Smartville, and receives water from the Meade Canal.   The 
Smartville WTP is a conventional water treatment plant, consisting of coagulation, 
flocculation, sedimentation, pressure filtration, and post-chlorination.  The primary 
disinfectant is sodium hypochlorite.  The plant design flow is 0.085 mgd, with average flows 
at 0.037 mgd.  During the study period portions of the Meade Canal were encased.  Tank 
mixers and vents were also added to storage reservoirs to reduce disinfection by-product 
formation. 
 
  



SECTION	2	–	THE	WATERSHED	AND	WATER	SUPPLY	SYSTEMS	

YUBA/BEAR	RIVER	WATERSHED	SANITARY	SURVEY	 Page	2‐14	
2021	UPDATE	

 
 
 
 
 
 
 
 
 
 
 
 
 
 

This	Page	Left	Intentionally	Blank	



SECTION	3	–	YUBA/BEAR	RIVER	WATER	QUALITY	REVIEW	

YUBA/BEAR	RIVER	WATERSHED	SANITARY	SURVEY	 Page	3‐1	
2021	UPDATE	

This section provides an overall review of the water quality data available within the focus 